



Gemological Science
INTERNATIONAL

GEMSTONE REPORT

Report # 73598880124
Item : Loose Stone
Weight : 1.83 ct(s)
Shape/Cut : Cushion Mixed
Measurements : 6.98 x 6.69 x 4.31 mm
Color : Purple
Transparency : Transparent
Gemstone : **Natural Spinel**
Treatment(s) : No Heat
COMMENT(S): No indications of heating.





Gemological Science
INTERNATIONAL

GEMSTONE REPORT

USA • INDIA • ISRAEL • BELGIUM • BOTSWANA • DUBAI • HONG KONG

